
Product Summary )
1. Name of Product

SUDOCREM ANTISEPTIC HEALING CREAM.

2. Qualitative and ouantitativo composition of the active ingredientsy"wlw yowlw 
-

Zinc Oxide, PhEur ' 15.29 Benryl Atcohot, Bp 0.39
Benzyl Eentoate, BP .l.Ol genzyl Cinnamate 0.ls
Lano l in (hypoa l le rgen ic )  1 .00

3. Pharmaceutical Form
Emulslfied wat€r in oil cream.
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Banr.,1 frnamate this is the otherp,rincipal ester of p€ru Batsam BpC 197i.t tt is synthosised from benryl atconot "na cinna--ic alji.wntcn nas antibactsrial and antifungsl propertiss. poru

3"":"""#"':i:f ffi ::.Jl:x'J?gi*,lir"$'.:',""";ri;'
Lanolin (hypoallargenicl resembles lhe sabaceous secretaons o, human skin. Thegrade-used is msnufaclured so as to sxclude manv

sensitising substancss present in the lanolin- 
'

5.2. Pharmacokinetic propert ies
Not applicable.

5.3. Pre-clinical Safety Data
Not apolicable.

Pharmaceutical particulars

6.1. List of Excipients
Purif ied wstef
Sodium benzoata
Paraffin wax
Microcryslall ine wax

6.2. Incompatibilities
None known.

6.3. Shelf Life
Nol exco€ding 5 years from dale of manufacture.

6.4. Special Prebautions for Storage
No special precautions lor srorage.

6.5. Nature and Contents of Container
(al potypropytene iars with potyerhytene titamper-evident caps
jb) polypropytene jarvirh potyethytene cap

, tc, atumrnaum or laminated plastic aluminium
tubes with aluminium membrana and plasiic cao

6.6. lnstructions for Use/Handling
Not applicable.

Administrative Data
7. MarkprringAuthorisation Hotder

rosara products (UK) Limited, pO Box A0, Liverpoot, L1g gXS, UK.
8. Marketing Authorisation Number

PL 3430/0001R.
9. P"!q of approval/revision of SpC

hevrsron  September  1996.

10. Legat Category
GSL.

Cl inical Part iculars

4.1. Therapeutic Indications
In lhe treatment ot:
l. Napkin rash
2. Ecrema
3. Bodsores

Benzyl Alcohol

Benzyl Eenzoate

4. Acne
5.  Minor  burns
6. Surface wounds

7. Sunburn
8.  Chi lb la ins

Heavy l iquid paraffin
Synth6tic beeswax
Sorbitan sesquioleate
Propylene glycol

Embanox ,{
Linalyl acetate
Lavonder4.2. Posology and Method of Administration

Apply a thin rayer with suitable covering where necessary. Renew applicarion asroquired. No distinction is required between indications or benaeen'adrla;;- 
--

children and lhe etderly.
Topical cream for enemal usa only.

4.3. Contra-indications
Hypersensitivity to any of tho ingredients-

4.4. Special Warnings and precautions for Use.
tsor .nernar use onry and shourd not be ailowed to come into contacr with theeyas and the mucous membranes.

4.5. lnteractions
None known.

4.6. Pregnancy and Lactation
There are no known contra-indications

4.7. Effects on Abitity to Drive and Use Machines
Not applicabte.

4.8. Undesirable Effects
Sido sftects include local h.ypersensitivity occasionally.

4.9. Overdose
No cases of overdosa have been reported. lt large amounB are swallowed
accidenraily, this may causo vomiting, diarrhoei, CNS stimulation anJ
convulsions. Symptomstic treatm€nt should be orovided.

Pharmacolo gical Properties

5.1. Pharmacodynamic properties
Zinc oxide 

;'i::li"t:';'H:^lsent 
with sstrinsent' soorhins and

a local anaesth€tic with disintectant propenies.
an acaricide snd has been used rs I pediculicide, insect
repellent and pharmaceutical 3olubil ising agent. it is a-'
constituent of many natural balsams and is-one ot th6
principal esters of Peru Balsam.
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